Refine by
Price









Parts Diagram for a Forward DP15


 
 

Item

Description

Part Number

1

Offside Leg

137201

2

Mainside Leg

137101

3

Shim

991127

4

3/4" X 5-1/2" Anchor Bolt

913828

5

Power Unit

992032

6

5/16-18 Hex Nut

911701

7

5/16-18 Nylon Insert Lock Nut

911703

8

5/16-18 X 1-1/4" HHCS Grade 5

911751

9

Cylinder

992322

10

3/4-16 Nylon Insert Lock Nut

913604

11

3/4-16 X 5 HHCS Grade 8

913882

12

3/4" SAE Washer

913606

13

1" Hex Nut

914402

14

1" Hex Jam Nut

914411

15

Upright

137801

16

Extension

137803

17

1-3/8 Snap Ring

991030

18

5" Cable Sheave

995030

19

1/2-13 X 2-1/2 HHCS Grade 5

912701

20

1/2-13 Hex Nut

912601

21

1/2 Washer

912605

22

NA

NA

23

Cable

 

 

Standard Height

991956

 

2' Extended Height

991959

24

NA

NA

25

Offside Return Line Fitting

992504

26

1/4" Return Line

992212

27

Mainside Return Line Tee

992505

28

3/8" Bushing to 1/4" NPT Bushing

992501

29

9/16 O-Ring to 3/8 JIC Elbow

992410

30

3/8 JIC Tee

992502

31

3/8 JIC to 3/8 NPT Elbow

992402

32

Power Unit Hose

 

 

Standard Height

992103

 

2' Extended Height

992170

33

Mainside Hose

 

 

Standard Height

992180

 

2' Extended Height

992172

34

Offside Hose

 

 

Standard Height

992167

 

2' Extended Height

992173

35

24" Wire Tie

991082

36

Swing Arm Assembly

1580625

37

Swing Arm Slider Weldment

1580605

38

Swing Arm Tube Weldment

1580623

39

1/2-13 X 3/4 HHCS Grade 5

912631

40

1/2 Lock Washer

912607

41

Arm Pin

995910

42

Overhead Weldment

137802

43

Overhead Switch

991476

44

Switch Bar Spacer

991480

45

HWHTS Type F, 10-24 X 1/2"

991482

46

HWHTS Type F 10-24 X 1-3/4"

991483

47

Padded Overhead Switch Bar

991481

48

Rub Block

996390

49

Carriage Assembly

137530

50

Carriage Weld

137531

51

Latch Weldment

137502

52

Latch Wipeout

70528

53

1/1/8” SAE Washer

914806

54

3/8 Ext. Retaining Ring

41410

55

1-1/8”-12 Nylon Lock Nut

914804

56

3/8" Washer

912005

57

Latch Pull Rod

90541

58

Latch Spring

991071

59

3/16 Cap Nut

991070

60

Restraint Pin

137536

61

Restraint Spring

143537

62

Gear Block

143535

63

Restraint Gear

N2122

64

3/8”-16NC x 1-1/2” lg. HHCS & Lock Washer

912061

65

5” Extension Assembly

FJ7822-4

66

10” Extension Assembly

FJ7822-5

67

Adapter Assembly

FJ7822-1

 
DP15 Parts Diagram

 



[ Go ]
[ Go ]
[ Go ]
Back to top
Welcome to the newly designed website. You can still find all of our great inventory in our shop. If you have any problems, please feel free to contact us.